
 POLYDOCKPRODUCTS.COM    |   37

PolyDock Products AnchoringPolyDock Products Anchoring

Parts List
DESCRIPTIONPART NUMBERQTYITEM

12" Pile Hoop, Hoop Weldment100575611
Pile Hoop Plate Weldment100575312
Pile Hoop Bracket Top Connector100574913
LADDER BOTTOM CONNECTOR100574714
Bolt Bag Poly Dock Pile Hoop10066351--

Bolt Hex 3/8-16 x 1.0 SS 304100241945
Nut Hex 3/8-16 Brass100180246
Nut Nyloc 1/2-13 Brass100179517
Washer Flat 1/2 SS100256528
6 IN UHMW ROLLER100572619
Bolt Hex 1/2-13 x 8.0 SS 3041002395110
Poly Connector Rod Composite 13.875 w/ Hardware10045122--

Washer Rectangular SS 1/8 x 2 x 3/41001026111
Poly Connector Rod 13.875 Composite1007918212
Screw Oval #12 x 1.0 SS1002566213
Bolt Hex 5/16-18 x 4.5 Full Thread SS 3041001025214
Washer Lock 5/16 SS1002606215

.

4

7

5

3

9

6

10

12" PolyDock Pile Hoop
Instructions
Part #: 1006634

14

2

8

Failure to follow instructions may result in
personal injury and may invalidate the 
applicable warranty.

Step 1. Attach UHMW roller to pile hoop 
weldment using 1/2" x 8" hex bolt, two 1/2 flat 
washers, and a 1/2 nyloc nut as shown.

Step 2. Attach 12" pile hoop to pile hoop plate 
weldment using 3/8 flange nuts, and 3/8 x 1.0 
hex nuts as shown.

Step 3. Insert poly connector rods up through 
the bottom of the bottom connector, secure in 
place with #12 x 1.0 oval screws. Place the 
hoop plate weldment in the slot of the bottom 
connector, then the top connector on top of the 
plate.

Step 4. Insert 5/16 x 4-1/2 hex bolts through 
5/16 lock washers, then rectangular washers, 
and lightly thread them through the top 
connector into the connector rod. Slide poly 
dock pile hoop into desired position on dock and
tighten the 5/16 x 4-1/2 hex bolts to 20 ft/lbs.

12

13

15

11

1


